
BIOLOGICAL TREATMENT OF FOOD PROCESSING WASTEW ATER 
DESIGN AND OPERATIONS MANUAL 

by 

Stanley Associates Engineering Ltd. 

for the 

Water Pollution Control Directorate 
Environmental Protection Service 
Environment Canada 

Report No. EPS 3-WP-79-7 

10 1 ~ 2/:1 H 

J-i-q 



REVIEW NOTICE 

This report has been reviewed by the Water Pollution Control Directorate, 

Environmental Protection Service, and approved for publication. Approval does not 

necessarlly signlfy that the contents reflect the views and pollcies of the Environmental 

Protection Service. Mention of trade names or commercial products does not constitute 

recommendation or endorsement for use. 

f 

( 

( 

n 

i l 
[...]
determining volatile and nonvolatile oily materials. The inhibitory level does not 
apply to oil of direct animal or vegetable origin. 



35 

In most cases, acclimatization of the mierobial population to the toxie 

wastewater will increase the concentration of toxieant which can be tolerated. Toxic 

effects may aiso be alleviated by using a completely mixed system in whieh the influent is 

diluted with the contents of the biologieal reactor. Although shock loads with 

concentrations many times the toxie threshold can be successfully treated in this manner, 

this shouid be a voided if at all possible. 

3.4 Aeration Equipment 

One of the most important components of any aerobie biologie al treatment 

process is aeration. Aeration equipment commonly used in biologie al wastewater treat

ment systems consists of the following systems: 1) air diffusion deviees through whieh air 

bubbles are introduced into the wastewater; 2) turbine aeration deviees, in whieh air is 

released below the rotating blades of an impeller; or 3) surface aeration deviees, in whieh 

oxygen entrain ment is accomplished through surface turbulence. 

Two principal differences exist among the above systems. Diffused air and 

submerged turbine systems accomplish oxygen transfer by bringing quantities of air into 

contact with the liquid; thus the air is the transported phase. In surface aeration systems, 

the wastewater acts as the transported phase whieh is brought into contact with air. As a 

compromise, there are various submerged turbine devices available whieh incorporate 

both air and water transport to achieve oxygen transfer and mixing. 

The mixing capability of an aerator is also an important feature of its design 

and may influence equipment selection. Adequate mixing is needed to keep biologieai life 

in suspension and thus maintain physieal contact with dissoived oxygen and biodegradable 

organie material. 

The characteristies of each type of aeration equipment are discussed beIow: 

a) Diffused aeration. In the diffused aeration system, air diffusers or injection 

aerators bubble compressed air into the wastewater through orifices, nozzles in air 

piping, porous ceramie diffusers, tubes, or spargers. Typieal systems are illustrated 

in Figure 4. 

Diffused aeration equipment may be classified as large bubble or small bubble 

devices. Large bubble devices have the advantage of Iow maintenance, but have 

disadvantages such as Iower absorption and oxygen transfer efficiencies. Fine gas 

bubblers obtain a greater absorption efficiency due to increased interfaciai area of 

the small bubbles. However, clogging of the orifices is frequentIy encountered in 

fine bubbler diffusers. This problem can be overcome through the use of filtering or 

cleaning devices on the air intake line of the compressor. 



AIR SUPPLY 
PIPING 

A) SPARGER TYPE AERATOR 

CHECK VALVES 
FOR AIR RELEASE 

FLEXIBLE 
PLASTIC TUB 

LEAD KEEL 

C) PLASTIC TUBE AERATOR 

(/ ~ 

tJ 

SPARGER 

36 

DACRON SOCK 

CLAMP 

AIR 
SUPPLY 

B) POROUS DIFFUSER TYPE AERATOR 

AIR SUPPLY 
TUBIN 

" 0 oOo o ooa o 
o D 

" 0 0 0 
" 0 00

0 0 CI 0 

"0 000 " 
o 0 " 0 o 0 0 o 0 

CONCRETE BASE 

D) HELICAL AERATOR 

FIGURE 4 TYPICAL DIFFUSED AERATION SYSTEMS 



37 

Variables affecting the performance of diffused aeration units are air flow rate, 

orifice diameter or diffuser porosity, mixed liquor depth and the aeration tank 

configuration. Diffusers are located at basin bottoms and spaced at intervals which 

are dependent upon the type of diffuser in use and the aeration requirements. 

Oxygen transfer efficiency increases with liquid depth. However, optimum balance 

between oxygen transfer and mixing is usually achieved at basin depth of 2.5 to 5.0 

m (8- 16 ft). 

Oxygen transfer efficiencies reported in manufacturer's literature generally vary 

from 0.6 to 2.7 kg of oxygen/kWh (1.0 to 4-.5 lb oxygen/hp-h). Fine bubble devices 

have efficiences which are usually higher than large bubble diffusers. 

Standard porous diffuser tubes are normally designed to deliver from 7 to 25 m3/h (4-

to 15 ft3/min) per unit. Air requirements to ensure good mixing with diffused air 

systems will generally vary from 1.2 to 1.8 m3/h per m3 (20 to 30 ft 3 /min/l 000 ft3) 

of tank volume. To increase exposure time, spiral and cross-current flow patterns 

have been developed in various diffused air systems to lengthen the travel path of 

air bubbles through the liquide 

b) Submerged turbine. In turbine aeration systems, compressed air, discharged 

beneath a submerged rotating impeller, is dispersed by the shearing and pumping 

action of impeller blades. The mechanical function of the unit is to keep the solids 

in suspension as well as in je ct air for oxygen transfer. 

While a number of systems are available to achieve these goals, one of the more 

common arrangements consists of a rotating impeller located above an orifice 

sparge ring or an open air pipe as illustrated in Figure 5. Air rising from the pipe is 

dispersed by the impeller and distributed throughout the liquide The helical aerator 

illustrated in Figure 4- operates on the same principle, however, a vertical helix is 

used to disperse the air bubbles in place of a rotating turbine. 

Submerged turbine aeration devices fall in an intermediate range for oxygen 

transfer efficiencies. Oxygen transfer can be varied, independent of mixing, which is 

a decided advantage for these devices where varying loadings are experienced. The 

oxygen transfer efficiency of a single impeller submerged turbine is in the range of 

1.1 to 1.6 kg of oxygen/kWh (1.7 to 2.5 lb of oxygen /hp-h). 

c) Surface aeration. The surface aerator is a device which brings the wastewater to 

the surface for contact with air. Surface aeration equipment, utilizing a surface 

impeller device, pumps wastewater from beneath the blades and sprays it across the 

surface of the liquid, thereby enabling transfer of atmospheric oxygen to the waste. 



38 

MOTOR 

BRIDGE OR PLATFORM 

FIGURE 5 TYPICAL SUBMERGED TURBINE AERATOR 

o 
o 

o 0 
o 

AIR 
SUPPLY 



39 

An alternate system, the simplex cone aerator, employs a vertical upflow draft tube 

with an impeller at the top which discharges the mixed liquor over the liquid 

surface. In this system, the contents of the biological reactor are continuously 

circulated through the draft tube. 

Another device, the brush aerator, utilizes a rotating steel brush to spray liquid 

from the rotating blades and induce mixing below the rotating element. Oxygen 

transfer occurs directly as the waste is being spra yed through the air. Figure 6 

illustrates the various types of surface aerators in use. 

Surface aerators generally pro vide higher efficiencies than other devices. Oxygen 

transfer efficiencies of low speed surface aerators range from 1.8 to 2.4 kg 

oxygen/kWh (3 to 4 lb oxygen/hp-h). 

A summary of different types of aeration equipment is presented in Table 6. 

3.5 Secondary Clarification 

The function of the secondary clarifier or secondary settling tank is to 

separate the solids produced in the biological treatment units from the liquid effluent. 

This constitutes the final step in the production of a clarified effluent in a biological 

waste treatment plant. The process theory and detailed design considerations for 

secondary clarifiers are dealt with in considerably more depth in the "Physical-Chemical 

Waste Treatment Manual for Food Processing Wastewaters" (2). The objective of this 

section is to present some of the factors that should be considered in the design of 

secondary clar if iers. 

A typical upflow secondary clarifier is presented in Figure 7. The critieria of 

primary importance in the design of secondary clarifiers are outlined below. 

a) Overflow rate: The suspended solids in effluent from the biological treatment unit 

are usually lighter than those contained in raw sewage, and therefore, settle more 

slowly. To cope with this sludge characteristic, lower overflow rates (Iess than 25 

m3/day/m 2 or 600 gpd/ft2) and weir loadings (Iess than 150 m3/day/m or la 000 

gpd/ft) should be used in the design of secondary clarifiers. 

b) Solids loading: Solids 10ading is defined as the total solids applied per unit surface 

area of the settling tank. Because the mixed liquor entering the secondary clarifier 

generally cardes a high concentration of biological solids, it is essential to design 

the clarifier at a solids loading of less than 125 kg/m2 (25 Ib/ft2/d) to prevent the 

loss of sludges in the effluent. This parameter is not critical in the design of a 

primary clarifier because the solids concentration in the raw sewage is much lower 

than tha t in the mixed liquor. 



MOTOR-----, 

GEAR UN l T --Ft::.~~ 

SHROUD 

o 

A) DRAFT TUBE AERATOR 

MOTOR 

C) CAGE ROTOR (SECTION) 

FIGURE 6 SURF ACE AERA TORS 

40 

DIFFUSER 
HEAD-----

~--INTAKE 

/JI~ ~ 
B) FLOATING SURFACE AERATOR (SECT ~ 

z 
u.: 
~ 
a. -
ë u.: 
Z 
c 
f: 
« 
0: 
u.: 
« 
LI.. 
C 
v: 
u.: 
a. 
>-
1-



TABLE 6 TYPES OF AERATION EQUIPMENT (12) 

DEPTH AT WHICH 
COMMONL y USED 

TYPE (m) APPLICATION ADVANTAGES DISADVANTAGES 

Porous ceramic 1 - 3 Conventional Good mixing and Clogging of pores 
diffuser with activated sludge, aeration is affected by iron 
pore size less extended aeration, capabili ties salts and deposits 
than 2 mm contact stabilization of sludge sands 

Orifice aerator 1 - 3 Aerated lagoon Not affected by Low aera tion 
with openings floating debris efficiency; calcium 
grea ter than or ice carbonate buildup 
5 mm blocks air diffusion 

holes; is affected 
by sludge deposits 

Rotating turbine 3 - 4.5 Conventional acti- Not affected by Potential ragging 
aerator vated sludge, ice; good mixing problem 

extended aeration 

Helical aerator 2.5 - 4.5 Conventional acti- Not affected by Potential ragging .j::-
...-

vated sludge, ice; good mixing problem 
aera ted lagoons less maintenance 

Surface aera tor 3 - 4.5 Conventional acti- Good mixing and Ice problems during 
vated sludge, aera tion cap- freezing weather 
extended aeration, abilities; easily 
contact stabili- removed for 
zation, aerated maintenance 
lagoon 

Simplex aerator 3 - 5 Conventional acti- Good mixing and 
cone va ted sludge, aeration 

extended aeration, capabili t ies 
contact stabili-
zation 

Cage rotor 1 - 3 Oxidation ditch, Good mixing and Ice problem if not 
aerated lagoon aeration cap- properly protected 

abilities; not 
affected by 
sludge deposits 



CLARIFIED EFFLUENT 

EFFLUENT WEIR 

SCUM SKIMMER 

SLUDGE 
RAKE 

INFLUENT BAFFLE 

SLUDGE RAKE DRIVE 

INFLUENT 

-
SLUDGE REMOVAL 
AND DISPOSAL 

FIGURE 7 TYPICAL CLARIFIER TANK (section) 

SCUM BOX 

LLUDGE PUMP 

... 



43 

In primary clarifiers, solids settle as dilute suspensions of floccula ting particles. In 

final clarifiers, the concentration of solids is high enough that the particles settle 

collectively at nearly the same rate. Thus solids loading rate is an important design 

parameter. 

c) Flow-through velocity: Because of the high solids concentration, the mixed liquor, 

upon entering the settling tank, tends to flow as a density current interfering with 

the separation of solids and the thickening of the sludge. To avoid this, the 

horizontal velocity in the secondary clarifier should be lim ited to less than 0.8 

cm/sec (100 ft/h) in rectangular tanks. For circular tanks, the inlet baffle should 

have a diameter of 15 to 20 percent of the tank dia me ter and should not extend 

more than 1 m (3 ft) below the surface to avoid scouring of deposited sludges. 

As with every phase of the biological waste treatment process, good house

keeping is essential in the operation of secondary clarifiers. It is advisable to operate the 

secondary clarifier with as little sludge on the bottom as possible. The settled sludge is 

either returned to the biological reactor or removed from the clarifier for further 

treatment. Prolonged storage of the settled sludge in the secondary clarifier could result 

in denitrification which will cause the sludge to rise to the surface, producing effluents of 

poor quality. To overcome this, the sludge-wasting and return equipment should be 

provided with sufficient capacity so that the settled sludge can be promptly removed. 

Sorne equipment manufacturers have designed clarifiers with sludge withdrawal pipes 

located along the length of the rake to increase the rate of sludge removal. 

If scum removal facilities are employed in upstream treatment processes, 

usually there will be no floating solids in the secondary clarifier. However, where primary 

settling tanks are omitted, skimming of the secondary clarifier is essential. Scum may be 

putrescible and odorous. If not promptly removed, it could be carried away with the 

process effluent, resulting in the deterioration of effluent quality. 

Hydraulic shock loads will detrimentally affect the performance of secondary 

clarifiers. This problem can be alleviated by using flow equalization to maintain a 

constant rate of flow to the clarifier. 



44 

4 BIOLOGICAL TREATMENT PROCESSES 

4.1 Introduction 

The biological processes which have been developed for the treatment of 

wastewaters can be generally classified as either suspended growth or fixed film 

processes. In the former, the microbial population is kept in suspension by aeration, while 

the latter system utilizes microbial populations attached to a solid surface (captive films) 

to remove the organic components from the wastewater. Although the previous discussion 

has emphasized the fundamentals of biological waste treatment as related to suspended 

growth microbial systems, the basic principles are the same for aIl aerobic systems. 

The following biological treatment alternatives will be discussed in this 

section: 

1) conventional waste stabilization ponds: 

anaerobic lagoons, 

aerobic lagoons, 

facultative lagoons, 

lagoon systems. 

2) aera ted lagoons. 

3) activated sludge processes: 

conventional, 

extended aera tion, 

oxidation ditch, 

high rate systems, 

two-stage system, 

pure oxygen systems. 

4) fixed film processes: 

trickling filters, 

rotating biological contactors. 

5) anaerobic processes. 

The order in which these treatment alternatives are discussed is based on the 

relative complexity of the process and not the effectiveness or relative capability of the 

process to produce a high quality effluent. Since lagoons demonstrate the fundamentals of 

biological treatment in the most simplistic manner, the y are de aIt with first. The 



45 

discussion then proceeds to more sophisitcated processes such as activated sludge, fixed 

film, and anaerobic processes. 

It should be emphasized that the selection of a treatment process is highly site 

specific and dependent upon the particular needs and constraints imposed by that 

situation. 

4.2 Waste Stabilization Ponds 

1) Process description 

Waste stabilization ponds, also called lagoons, oxidation ponds, or waste 

stabilization basins, are used for the treatment of wastewaters where large areas of 

land are available. They are artificial storage ponds in which sedimentation and 

decomposition of organics take place. The process is very popular because low 

construction and operating costs offer a significant economic advantage over other 

treatment methods. In addition, their ability to withstand widely fluctuating loads 

while maintaining relatively stable treatment performance is an important 

advantage in many industrial applications. 

In terms of biological activity, waste stabilization ponds are classified as anaerobic, 

aerobic, or facultative. A brief process description of each type is presented below. 

a) Anaerobic lagoons. The wastes in the anaerobic lagoon are broken down in 

the absence of dissolved oxygen. This anaerobic breakdown consists of two 

steps. First, a special group of acid producing bacteria (known as facultative 
[...]
in Engineering News-Record (30) magazine and can be used to update construction costs 

reported for capital projects, when the date at which these costs were incurred is 

unknown. 

To estimate the present-day cost of constructing a facility similar to one 

installed some time previous, the following three pieces of information are required: 

a) current ENR construction cost index, 

b) original construction cost of facility and date of construction, 

c) ENR costruction cost index corresponding to original construction date. 

The updated co st of the facility is then simply determined by multiplying the 

original construction cost by the ratio of the current ENR construction co st index to the 

old or original index value. 

For the purposes of this manual, all costs have been updated to November 1977 

value, using an ENR construction co st index of 2660. 

Where possible, actual operating costs reported by the plants have been 

presented. However, in the majority of cases, such data did not existe As a result, 

operating costs for these plants have been estimated on the basis of the manpower and 

electrical requirements of the facility, as reported by the plant personnel. A standard 

value of $lO/hour for manpower costs, and 2.5ç/kWh for electrieal power has been used in 

calculating operating costs, and to facilitate comparisons between plants, the manpower 

cost is based on the average 1977 wage rate in the Canadian construction industry, while 

the energy co st represents the average electrie power cost at municipal sewage treatment 

plants in Alberta in 1977. 

The total an nuaI costs presented include the annual operating cost plus an Il % 

annual amortization allowance on capital cost. The amortization allowance is based on a 

10% interest rate and 25-year amortization periode Unit treatment costs (i.e., cost per m3 

of wastewater treated and cost per kilogram of BOO 5 removed) are based on the total 

annual cost and quanti ty of wastewater treated annually. 

6.3 Meat and Poultry Plants 

6.3.1 Plant A. Plant A is a poultry processing operation that slaughters approxi

mately 18 000 birds/day on an eight-hr/day, five-day/week basis (annual production = 4.7 x 

106 birds). 



127 

An extended aeration plant with integral clarifier, as shown in Figure 31, was 

installed in 1972 to treat an average wastewater flow of 455 m3/d (100 000 Igpd). As 

illustrated in Figure 32, the wastewater treatment facilities include screening of the raw 

wastewater, aeration, clarification and physical-chemical treatment of the clarifier 

effluent. 

The operating and design criteria for the extended aeration plant are sum

marized in Table 19. 

Current wastewater flow rates average approximately 318 m3/d (70 000 Igpd) 

and the process is generally achieving BOO 5 and suspended solids removals of greater than 

95% and 90%, respectively. Clarifier effluent B005 concentrations are less th an 30 mg/L 

and suspended solids concentrations are less than 40 mg/Le 

The wasting of biological sludge is practiced very infrequently. When carried 

out, sludge is discharged to an abandoned three-stage lagoon system on the plant property. 

Supernatant from the lagoon is returned to the aeration basin during periods of low flow. 

Shortly after start-up, a problem of turbulence in the integral secondary 

clarifier was encountered. This was apparently solved by adding antirotational baffles to 

three sides of the aeration basin. 

Freezing problems were also encountered with the integral clarifier. These 

were alleviated by enclosing the clarifier in a metal structure and blowing warm air over 

the liquid surface. 

The wastewater treatment facility is operated and maintained on a part-shift 

basis by one man, who is also responsible for maintenance of the plantIs boiler room. 

Construction of the plant was completed in April 1972 at a cost of approxi

mately $257 000 Oncluding tertiary physical/chemical treatment}. Using the ENR con

struction cost index for updating purposes, this corresponds to a November 1977 cost of 

approximately $400 000 as shown in Table 20. 

Annual operating and maintenance costs for the extended aeration phase of 

the treatment process are estimated at approximately $18 600. 

6.3.2 Plant B. Plant B is a poultry operation that slaughters and processes approxi

mately 38 000 birds per eight-hour-day, five days per week (annual production = la x 106 

birds). All blood, feathers, offal, and dead-on-arrival and contaminated birds are 

recovered and sent to an on-site rendering facility. 

Grease is recovered from the process wastewater for rendering by means of 

air flotation prior to discharge to a wet-well. The wastewater from the wet-well is then 



A 

• 

MECHANICAL 
SURFACE 
AERATOR 

128 

~ 
.~ 

FEED ___ -- • 

INLET Ilcl ==:r --. ==t==-

A 

t 

CLARIFIER 
EFFLUENT 
WEIRS 

~--CLARIFIER 

AERATION 
BAS 1 N -++-----

FIGURE 31 

--------

-- -- -- -- -- - ~-~~-t 

SECTION A-A· 

SLUDGE RETURN TO 
AERATION BASIN 

AERATION BASIN WITH INTEGRAL CLARIFIER 

SLUDGE 
BLANKET 

SLUDGE 
----SCRAPING 

MECHANISM 



VI LI) 
3: 

. ;0 

LAGOON SUPERNATANT 

PLANT A 

AERATION BASIN 

L--_PR_O_CE_S_S_~~~~~-L----1 WITH 1 NTEGRAL 

WASTEWATER ~W CLARIFIER 
VIBRATING 

SCREEN 

1 

1 
1 
1 
1 
1 
1 
1 

! 

WASTE SLUDGE 

..-S;:..:E:...:;;C..::.;ONc.:..::D:.:...;A.:..:..R Y'--r-i TE RTI AR Y 

EFFLUENT CLARIFIER 

CHEMICAL 
ADDITION 

FIGURE 32 FLOWSHEET OF WASTEWATER TREATMENT PROCESS (PLANT A) 

1 
l 

SLUDGE 
STORAGE 

LAGOON 

1 EFFLUENT 1..-..--.--1_ 

PRESSURE 
FIL TER 

CHLORINATION 



130 

TABLE 19 OPERATING AND DESIGN CRITERIA FOR EXTENDED AERATION 
PROCESS (PLANT A) 

Wastewater Characteristics 

Flow: Average 

Design 

BOD5: Range 

Average 

SS: Range 

Average 

Organic Loading Rate: 

Volumetric Loading Rate: 

MLSS Concentration: 

Detention Time: 

Aeration Requirements: 

Secondary Clarifier Overflow Rate: 

318 m3/d (70000 Igpd) -5 days/week 

455 m3/d (100 000 Igpd) - 5 days/week 

400 - 900 mg/L 

600 mg/L 

250 - 500 mg/L 

400 mg/L 

0.05 kg BOD 5/kg MLSS/d 
3 

240 g BOD5/m /d 

(l51b BOD
5
/1000 ft3/d) 

4000 - 5000 mg/L 

3 days 

19 kW - Mechanical Surface Aerator 

(14 kW / 1000 m 3 of basin volume) 

19.5 m3/m 2/d 

(400 Igpd/ft
2

) 

TABLE 20 CAPITAL AND OPERA TING COSTS FOR THE EXTENDED 
AERATION PROCESS (PLANT A) 

Capital Cost (adjusted to 1977) 
Annual Amortized Capital Cost @ Il % 

Operating Costs: 

Manpower: 1040 h/a @ $lO/h 

Electrical Power: 
327 000 kWh/g x $0.025/kWh 

Annual Operating Cost 

Total Annual Cost 

Cost per m3 Treated 

Cost per kg BOD 5 Removed 

$400 000 

$10 400 

$ 8 200 

$44 000 

$18 600 

$62 600 

$0.75 

($3.40/1000 Igal) 

$1.32 

($0.60/1b) 



131 

pumped to four vibrating screens. The screened wastewater flows through a splitter box to 

an extended aeration plant, which is in turn followed by a facultative lagoon, as shown in 

Figure 33. 

The extended aeration plant consists of two earthern aeration basins operated 

in parallel. These cells are interconnected to permit series operation, if so desired. 

Overflow from the aeration cells enters a secondary clarifier and sludge removed from 

the clarifier bottom is recycled to the splitter box. 

Clarifier effluent flows to a 1.6 hectare polishing pond and effluent from the 

pond is chlorinated prior to discharge to a small receiving stream. 

The operating and design criteria for the extended aeration plant and lagoon 

are summarized in Table 21. 

Current wastewater flow rates average approximately 1900 m3 Id (425 000 

Igpd). Effluent from the secondary clarifier con tains less than 30 mg/L BOO 5 and 75 

mg/L suspended solids. This is further reduced to approximately 10 mg/L BOO 5 and 15 

mg/L suspended solids in the polishing pond. Overall BOO 5 and suspended solids removals 

are 98% and 97%, respectively. 

Some prob1ems have been encountered with the loss of biological solids from 

the secondary clarifier. This has been attributed to sludge bulking, and to flow surges 

which result in increased overflow rates in the clarifier. Chlorination of return sludge to 

control filamentous organism growth and reduce bulking has been conducted on an 

experimental basis but results were inconclusive. It is believed that flow equalization 

would he1p alleviate the problem, but equipment and facilities are not available to test 

this. 

The presence of high concentrations of algae in the polishing lagoon in summer 

months impart a green colour to the final effluent. For this reason, the polishing pond has 

been bypassed for short periods during the summer to prevent the discharge of 

aesthetically unacceptable effluent. 

Winter operation has resulted in some icing problems, particularly with the 

rotating skimmer arm of the secondary clarifier. This has necessitated removal of the arm 

in fall to facilitate winter operation. In addition, it has been found necessary to chip ice 

from the umbrella which forms around the two surface aerators. 

Sludge wasting has not been necessary for the past two years, however when 

carried out, the sludge is trucked to a landfill site. The wastewater treatment plant is 

operated by one man on a full-time basis. 



PLANT 
B 

FIGURE 33 

® 
@ SPLITTE 

'--_-.r-----j ~ BOX 
AIR FLOTATION Wf} 

TANK ® 

VIBRATING 
SCREENS 

AERATION 
BASIN 

AERATION 
BASIN 

SLUDGE 
RECYCLE 

SECONDARY 
CLARIFIER 

CHLORINATION 
BASIN 

POLISHING 
POND 

FLOWSHEET OF WASTEW ATER TREATMENT PROCESS (PLANT B) 

EFFLUENT 



133 

TABLE 21 OPERA TING AND DESIGN CRITERIA FOR EXTENDED AERA TION/ 
POLISHING LAGOON PROCESS (PLANT B) 

Wastewater Characteristies: 

Flow: 3 Average: 1900 m /d (425 000 Igpd) - 5 days/week 

(Average flow during 8-hour processing period is approximately 

38 L/sec) 

(Overnight and weekend flow is approximately 11 L/sec) 

Range 300 - 2000 mg/L 

Average 800 mg/L 

SS: Range 300 - 1000 mg/L 

Average 500 mg/L 

Extended Aeration System: 

Organie Loading Rate: 

Volumetrie Loading Rate: 

MLSS Concentration: 

Detention rime: 

Aeration Requirements: 

Secondary Clarifier: 

Polishing Lagoon: 

Organie Loading Rate: 

Depth: 

0.02 - 0.05 kg BOD5/kg MLSS/d 

160 - 320 g BOD5/m 3/d 

(10 - 20 lb BOD5/1000 ft 3/d) 

3800 - 5200 mg/L 

5.5 days 

2 Mechanieal Surface Aerators - 1 @ 56 kW and 

1 @ 75 kW 

(12 kW/1000 m3 of basin volume) 

Overflow Rate - 19.5 m3/m 2/d 

(400 Igpd/ft2
) at 26 L/s (350 Igpm) 

2.2 g/m 2/d 

(20 lb BOD5/acre/day) 

1.8 m 

(6 ft) 



134-

Capital and operating costs for the treatment plant are presented in Table 22. 

The plant was constructed in 1972 at a cost of approximately $500 000 (excluding land), 

which corresponds to a November 1977 cost of approximately $780 000, based on the ENR 

construction cost index. Annual operating and maintenance costs are estimated at 

$50 800. 

TABLE 22 CAPITAL AND OPERATING COSTS OF EXTENDED AERATION/ 
POLISHING LAGOON PROCESS (PLANT B) 

Capital Cost (adjusted to 1977) $780 000 

Annual Amortized Capital Cost @ Il % 

Operating costs: 

Manpower: 2080 h/a @ $10/h 

Electrical Power: 118 000 kWh/a x $0.025/kWh 

Annual Operating Cost 

Total Annual Cost 

3 
Cost per m treated 

Cost per kg BOD 5 removed 

$85 000 

$20 800 

$30 000 

$50 800 

$135 000 

$0.26 

($1.20/1000 Igal) 

$0.33 

($0.15/lb) 

6.3.3 Plant C. Plant C is a hog processing and rendering operation, slaughtering 

approximately 4-000 hogs/day on an eight-hour/day, five-day/week basis (annual production 
6 = 1.0 x 10 hogs). 

The wastewater treatment facility is comprised of an extended aeration 

process preceded by anaerobic lagoons. The raw wastewater is screened, and passed 

through an air flotation unit for removal of solids, fats, and grease. It then flows to a 

splitter box, where it can be diverted to either or both of two anaerobic lagoons operated 

in parallel (only one anaerobic lagoon is in use at present). Effluent from the lagoons 

enters a common aeration basin from which it is discharged to a secondary clarifier. 

Clarifier overflow is then chlorinated and either discharged directly to a nearby river, or 

stored in a holding pond if the effluent quality is unacceptable. Sludge from the 



135 

secondary clarifier is returned to the aeration tank to maintain an MLSS concentration of 

approximately 5000 mg/L. Excess sludge is wasted to the anaerobic lagoons for digestion, 

thereby eliminating any sludge handling problems. 

A flow diagram of the treatment process is illustrated in Figure 34. Opera ting 

and design criteria for the treatment plant are summarized in Table 23. 

Winter wastewater temperatures have necessitated construction of a prefabri

cated building over the final clarifier to reduce idng problems. Mechanical failure of the 

aerator vanes, due to ice buildup, has aiso been encountered. 

The use of the holding pond for effluent polishing in cold weather has been 

found beneficial in maintaining a high quality effluent on a year-round basis. 

The plant is maintained by a trained operator on a full-time (eight-hour-day, 

five-day-week) basis. The operator monitors influent and effluent quality, sludge settle

ability, MLSS concentration and dissolved oxygen on a daily or weekly basis, depending 

upon the stability of the process performance. Close monitoring of the process has 

revealed that significant power savings can be realized, without impairing treatment 

performance, by operating two aerators continously and two only 50% of the time. 

Since its construction in 1975, the plant has been producing a final effluent 

with Iess than 30 mg/L BOD 5 and suspended solids. The anaerobic lagoon has achieved 

approximately 60% removal of BOO 5 and 50% of suspended solids. Overall treatment 

efficiency is approximately 98% f or BOO 5 removal and 96% for suspended solids. 

No data is available on the construction cost of the plant, but operating costs 

are estimated at approximately $49 000 annually as shown in Table 24. 

6.3.4 Plant D. Plant D is a small slaughtering and meat packing facility. Beef, pork 

and lamb are processed at an average rate of approximately 9000 kg (20 000 lb) LWK/day 

on an eight-hour/day, five-day/week basis (annuai production = 2.3 x 106 kg). 

As shown in Figure 35, plant wastewater is collected in a small sump and 

pumped to a vibrating screen for separation of gross solids. From here it flows to an 

oxidation ditch, and finally to a secondary clarifier prior to discharge to a small creek. 

Sludge from the clarifier bottom may be either returned to the ditch or drawn off for 

discharge to drying beds. 

Operating and design criteria for the oxidation ditch installation are presented 

in Table 25. 

The wastewater flow through the treatment plant is generally between 14 and 

29 m3/d (3000 and 6500 Igpd), five days per week. With few exceptions, the process has 



FIGURE 34 

EFFLUENT 

136 

PLANT C 

ANAEROBIC 
LAGOON 
NO. 1 

AERATION 
BASIN 

SCREEN 

AIR 
FLOTATION 

TANK 

WASTE SLUDGE 

ANAEROBIC 
LAGOON 
NO. 2 

.-~ECYCLE~ 
__ -'-"""'--, SLUDGE -y 

1 

1 

1 

SLUDGE &JISCUM PIT 
-0--

SECONDARY CLARIFIER 

HOLDING POND 

FLOWSHEET OF WASTEWATER TREATMENT PROCESS (PLANT C) 



137 

TABLE 23 OPERA TING AND DESIGN CRITERIA FOR ANAEROBIC LAGOON/ 
EXTENo"ED AERATION PROCESS (PLANT C) 

Wastewater Characteristies: 

Flow: Average 1820 m3/d (400 000 Igpd) 

Peak 3410 m 3/ d (750 000 Igpd) 

Design 5000 m3/d (l 000 000 Igpd) 

BOD5: Range 700 - 2000 mg/L 

Average 1500 mg/L 

SS: Range 400 - 1200 mg/L 

Average 800 mg/L 

Anaerobie Lagoon (under present average flow conditions, i.e., only one lagoon in 

operation) 

Organie Loading Rate: 

Depth: 

Detention Time: 

3 
270 g BOO 5/m /d 

(17 lb BOD/1000 ft 3/d) 

4.6 m (15 ft) 

7.3 days 

Extended Aeration (under present average flow conditions) 

Organie Loading Rate: <0.04 kg BOO 5/kg MLSS/d 
3 

Volumetrie Loading Rate: < 176 g BOO 5/m /d 

(11 lb BOD/lOOO ft3/d) 

MLSS Concentration: 5000 mg/L 

Detention Time: 

Aeration Requirements: 

Secondary Clarifier: 

Overflow Rate: 

Polishing Pond (under present average flow conditions) 

2.8 days 

4 Mechanieal Surface Aerators 

@ 37 kW each 

(20 kW/lOOO m3 of Basin Volume) 
3 2 9.8 m /m /d 

(200 Igpd/ft2) 

Detention Time: 86 days 



138 

TABLE 24 OPERA TING CO ST OF ANAEROBIC LAGOON/EXTENDED 
AERA TION PROCESS (PLANT C) 

Capi tal Cost Not A vailable 

Operating Costs: 

Manpower: 2080 h/a @ $lO/h 

Electrieal Power: 1.1 x 106 kWh/a x 

$0.25/kWh 

Annual Operating Cost 

$20 800 

$28 000 

$48 000 

TABLE 25 DESIGN AND OPERATING CRITERIA FOR OXIDATION DITCH 
PROCESS (PLANT D) 

Wastewater Characteristies 

Flow: Average - 26 m3/d (5700 Igpd) - 5 days/week 

(majority of daily flow occurs in 8-10 h period) 

BOD 5: Range 500 - 7000 mg/L 

55: 

Oxidation Ditch 

Average 

Range 

Average 

Organie Loading Rate: 

Volumetrie Loading Rate: 

MLSS Concentration: 

Detention Time: 

Aeration Requirements: 

2200 mg/L 

400 - 1400 mg/L 

600 mg/L 

0.12 kg BOD5/kg MLSS/d 

368 g BOD/m
3
/d 

(23 lb BOD/I000 ft 3/day) 

3000 mg/L 

5.8 days 

3.7 kW Cage Rotor 

(25 kW /1000 m 3 of basin volume) 



OXIDATION 
DITCH 
EFFLUENT 

EFFLUENT 

FIGURE 35 

-

-

OXIDATION DITCH 

WASTE SLUDGE 
TO DRYING BEDS 

RETURN 
SLUDGE 

SCREEN 

FLOWSHEET OF W ASTEW A TER TREA TMENT PROCESS (PLANT 0) 

SUMP 

PLANT 0 



140 

consistently been able to achieve effluent BOO 5 and suspended solids concentrations of 

less than 40 and 50 mg/L respectively, despite the concentrated and variable nature of the 

wastewater. This corresponds to removals of 98% and 90% for BOO 5 and suspended solids, 

res pecti vel y . 

The oxidation ditch was constructed in 1963. No data are av ail able on the 

captial cost of the plant, however, annual operating costs are estimated at less than 

$3000, as calculated in Table 26. 

TABLE 26 OPERATING COSTS FOR OXIDATION DITCH PROCESS (PLANT 0) 

Capital Cost Not Available 

Operating Costs: 

Manpower: 260 h/a @ $10/h 

Electr ical Power: 7500 kWh/ a x 

$0.025/kWh 

Annual Operating Cost 

$2600 

$2790 

The operational requirements of the process have been found to be minimal. 

Return sludge from the secondary clarifier is wasted, as required, by discharging it 

directly to sludge drying beds located on the plant property. Sludge settleability, pH, and 

dissolved oxygen are measured on a regular basis. 

Due to low alkalinity of the wastewater, sodium bicarbonate must be added to 

provide buffering capacity and to stabilize pH in the 6.5 to 7.0 range. Prior to the addition 

of sodium bicarbonate, the process was operating relatively unsuccessfully at a pH of 

approximately 4.7. 

6.3.5 Plant E. Plant E is a hog processing and rendering operation, slightly larger 

than Plant C, slaughtering approximately 5000 hogs per eight- hour day, five to six 

days/week (annual production = 1.4 x 106). 

The wastewater treatment facility is a trickling filter process preceded by 

anaerobic lagoons. Pretreatment of wastes from the kil! floor consists of screening 

followed by air flotation. Effluent from the flotation unit is combined with other 



1~1 

processing and domestic wastewater, and sent to two anaerobic lagoons operated in 

parallel for biological treatment and flow equalizaiton. Lagoon effluent is then 

preaerated and pumped to two plastic media trickling filter towers operated in series. 

Secondary clarification in two parallel clarifiers and disinfection of effluent is then 

carried out prior to discharge to a nearby river. Sludge from the clarifiers is returned to 

the anaerboic lagoons for digestion. A flow diagram of the process is illustrated in Figure 

36. Operating and design criteria for the treatment plant are summarized in Table 27. 

Some problems have been encountered with reduced treatment efficiency and 

filter freezing during cold weather operation. The filters, originally open to the air, have 

been enclosed to help retain heat and alleviate this problem. Some clogging of the 

distributor arms and fil ter media has also been experienced; otherwise the trickling filters 

have operated with very few problems. 

Experience has indicated that in-line flow metering would be an asset in 

enabling the hydraulic loading rates of each filter to be more closely monitored and 

controlled. Plant personnel plan to install such equipment in the near future. 

A distinct odour of hydrogen sul phi de was evident in the vicinity of the 

anaerobic lagoons, but this has reportedly not caused any complaints from a nearby 

residential area. Sludge removal from the anaerobic cells has only been required once to 

date. 

The plant is maintained by a trained operator on a full-time basis and 

consistently produces a final effluent with less than 70 mg/L BOD5 and 80 mg/L of 

suspended solids (greater than 97% removal of both parameters). The anaerobic lagoons 

are providing approximately 80% BOO 5 removal and 65% removal of suspended solids. A 

substantial amount of nitrification is achieved in the second trickling filter. 

The treatment plant construction was completed in 1969 at a cost of $500000. 

As shown in Table 28, the estimated total capital cost of su ch a project in 1977 dollars is 

approximately $1 100 000. The an nuaI operating and maintenance cost of the facility is 

estimated at approximate1y $~O 000. 

6.4 Dairies and Milk Products Plants 

6.4.1 Plant F. Plant F is a dairy operation with a peak milk production of 

approximately 195000 kg (~30 000 lb) of raw milk per day. The principal products are 

butter, dried milk, and skim milk powder (annual production = approximately 3.0 x 10
6 

kg 

butter and ~.5 x lé kg skim milk powder). Plant production is highly seasonal. During the 



142 

PLANT E 

PROCESS WASTEWATER 
AIR 
FLOTATION 

L..-.,--' TAN K f------- ------, 
1 1 

1 ANAEROBIC ANAEROBIC 1 

1 LAGOON LAGOON 1 

1 1 

t5 1 PRE-AERATION TANK 1 g 
31 1 ~ 
~I ~ TRICKLING FIL TER 1 ~ 

~I 1 ~ 
1 TRICKLING FILTER 1 

1 1 

1 1 

L---- ___ ~ 

FIGURE 36 

CHLORINE 
~--' CONTACT 

TANK 

EFFLUENT 

CLARIFIER 

FLOWSHEET OF WASTEW ATER TREATMENT PROCESS (PLANT E) 



143 

TABLE 27 OPERA TING AND DESIGN CRITERIA FOR AN AEROBIC LAGOON/ 
TRICK LING FIL TER PROCESS (PLANT E) 

W astewa ter Charaeter istics 

Flow: Range 

Average 

BOD5: Range 

Average 

SS: Range 

Average 

Anaerobie Lagoons 

Organie Loading: 

Depth: 

Detention Time: 

Triekling Filters 

Dimensions 

Organie Loading (including 

recireula tion) 

(g BO D 5/ m 
3/ d) 

(lb BOD5/lOOO ft
3

/d) 

Hydraulie Loading Oncluding 

recireulation) 

(m3/m 2/d) 

Ogpd/ft2) 

Recireulation Ratio 

Media 

Seeondary Clarifiers 

Overflow Rate: 

1820 - 3180 m3/d (400 000 - 700 000 Igpd) 

2730 m3/d (600 000 Igpd) 

2000 - 5000 mg/L 

3000 mg/L 

2000 - 4000 mg/L 

3000 mg/L 

320 g BOD5/m
3

/d 

(20 lb BOD
5

/1000 ft 3/day) 

4.3 m (14 ft) 

9.7 days 

Filter No. 1 

30 ft <p x 6.7 m deep eaeh 

4200 

260 

50 - 60 

1000 - 1200 

1:1 

PVC 

Filter No. 2 

690 

43 

25 - 30 

500 - 600 

N/A 

PVC 



144 

TABLE 28 PROCESS PERFORMANCE AND COST OF AN AEROBIC LAGOON/ 
EXTENDED PROCESS (PLANT E) 

Capital Cost (adjusted to 1977) 

Annual Amortized Capital Cost @ 11% 

Operating Cost: 

Manpower: 2080 h/a @ $10/h 

Electrical Power: 149 000 kWh/a x 

$0.025/kWh 

Maintenance Allowance 

Annual Operating Cost 

Total Annual Cost 
3 Cost per m Treated 

Cost per kg BOD 5 Removed 

$1 100 000 

$20 800 

$ 3 700 

$15 000 

$121 000 

$39 500 

$160 500 

$0.23 

($1.03/1000 Igal) 

$0.077 

($0.035/lb) 

peak production season (summer), the plant operates 24 hours per day, seven days/week. 

This drops of to a 16-hour/day, five-day/week production schedule as the availability of 

raw milk decreases. 

An oxidation ditch process, as shown in Figure 37, is used to treat an average 

wastewater flow of 160 m3/d (35 000 Igpd). Wastewater is collected in a wet-well and 

pumped to a 25 m3 (5500 gallon) equalization tank. The waste flows from the bottom of 

the tank, at a rate proportional to static head of liquid in the tank, into an open channel 

to the oxidation ditch. Overflow from the ditch enters a secondary clarifier housed in a 

small building which also con tains the sludge return pumps. Clarified effluent is 

discharged to a nearby river. Design and operating criteria are summarized in Table 29. 

Sludge is wasted from the process on a daily basis in summer months by means 

of spray irrigation on 7.3 hectares of plant property. Sludge wasting occurs only intermit

tently in winter and is also disposed of by means of spray irrigation using winter spray 

heads. 



OXIDATION 
DITCH ---+-... 

145 

PLANT F 

RAW 
WASTEWATER 

HOLDING 
TANK 

RETURN 
- - - -fL1!D§E __ _ 

1 
1 
1 
1 
1 
1 
1 

1 
1 , 

WASTE SLUDGE TO 
SPRAY IRRIGATION OR 
SLUDGE DRYING BEDS 

FI NAL EFFLUENT 
TO RIVER 

FIGURE 37 FLOWSHEET OF WASTEW ATER TREATMENT PROCESS (PLANT F) 



146 

TABLE 29 OPERATING AND DESIGN CRITERIA FOR OXIDATION 
DITCH PROCESS (PLANT F) 

W astewa ter Character istics 

Flow: Summer 

Winter 

Design Flow: 

BOD5: Range 

Average 

55: Range 

Average 

Oxidation Ditch 

Depth: 

Detention Time: 

MLSS Concentration: 

Organic Loading: 

Volumetric Loading: 

Aeration Requirements: 

Clarifier 

Diameter: 

Overflow Rate: 

160 - 180 m3/d (35 000 - 40 000 Igpd) 

45 - 55 m3/d (10 000 - 12 000 Igpd) 

160 m3/d (35 000 Igpd) 

500 - 1900 mg/L 

950 mg/L 

600 - 2500 mg/L 

1240 mg/L 

1.5 m (5 ft) 

3.1 days 

4000 mg/L 

0.076 kg BOD/kg MLSS/d 
3 

300 g BOD5/m /d 

(l91b BOD5/lOOO ft 3/d) 

19 kW Cage Rotor (21 kW /1000 m3) 

4.3 m (14 ft) 

11 m3/m2/d (230 Igpd/ft2) 

The major problem encountered in operation of the plant has been the loss of 

solids from the secondary clarifier due to flow surges. While the holding tank provides 

some balancing of flow, thls is insufficient to pre vent the rising of the sludge blanket in 

the clarlfer and subsequent loss of sollds during extended periods of high flow. Some 

problems with ice formation on the aeration rotor have also been encountered in winter 

operations. 

The oxidation ditch process has performed very effectively with 99% BOD 5 

removal and 98% removal of suspended solids. Average effluent concentration of BOD 5 

and suspended solids are 7 mg/L and 28 mg/L, respectively. 



147 

The plant operator spends approximately one hour per day maintaining the 

plant. This involves a daily sludge settleability test, scraping of the clarifier bottom and 

a weekly BOD 5 analysis. 

The wastewater treatment plant was constructed in 1972 at a cost of approxi

mately $70 000. As shown in Table 30, the updated value of the plant is estimated at 

$110 000, and annual operating costs at $6 600. 

TABLE 30 CAPIT AL AND OPERA TING COSTS FOR OXIDA TION DITCH PROCESS 
(PLANT F) 

Capital Cost (adjusted to 1977) 

Annual Amortized Cost @ Il % 

Operating Costs: 

Manpower: 260 h/a x 10/h 

Electrical Power: 160,000 kWh/a x 

$0.025/kWh 

Annual Operating Cost 

Total Annual Cost 

Cost per m3 Treated 

Cost per kg BOD 5 Removed 

$110 000 

$ 2600 

$ 4000 

$12 100 

$ 6600 

$18 700 

$0.32 

($1.46/1000 Igal) 

$0.35 

($0.16/1b) 

6.4.2 Plant G. Plant G is a condensed milk operation that processes an average of 

approximately 159 000 kg (350 000 lb) of raw milk per day (an nuaI production = 50 x 106 

kg of raw milk). Plant production is highly seasonal, depending upon availability of raw 

milk, although production is generally carried out on an eight-hour/day, six-day/week 

basis. 

As shown in Figure 38, the wastewater treatment process employed by Plant 

G, consists of a combined extended aeration, trickling filter process. The average daily 

flow of 160 m
3
/d (35 000 Igpd) is passed through a grease trap and screen prior to reaching 

a preaeration basin. Wastewater from the preaeration cell is pumped at a constant ra te of 

38 L/s (500 Igpm) to a trickling filter with rock media. Underflow from the trickling filter 



(,.!J 

~ PROCESS 

TRICKLING 
FILTER 

~ WASTEWATER 

GREASE TRAP 
& SCREEN 

RETURN SLUOGE r-- ---------, 
1 

2NO 
AERATION 
CELL 

3RO 
AERATION 

1---+----1 CE LL 

PRE
AERATION 
BASIN CLARIFIER 

EFFLUENT 

WASTE 
- ...L - SLUOGE - -1 

1 
t 

SPRAY IRRIGATION 
OF SLUOGE 

FIGURE 38 FLOWSHEET OF WASTEWATER TREATMENT PROCESS (PLANT G) 

-.j::-
00 



149 

is returned to the preaeration basin and overflow from this cell enters a second aerated 

cell, which carries a much higher concentration of mixed liquor suspended solids. Effluent 

from this stage passes to a third aeration basin and finally to a rectangular clarifier prior 

to discharge to a municipal sewer. 

Operating and design criteria for the plant are summarized in Table 31. Sludge 

removed from the clarifier bottom is returned to the second aeration basin. In summer 
3 months, approximately 6.8 m (1500 IgaI) of return sludge are wasted per week by 

spraying on plant property. 

Problems which have been encountered with the trickling filter include ice 

buildup in winter months and some filter fly nuisance in summer. Many problems have 

occurred with clogging of the carborundum type air diffusers in the aeration basins. This 

has necessitated daily brushing and frequent removal of the diffusers to prevent excessive 

pressure build-up in the aeration piping. 

Oischarges of high concentrations of suspended solids have been another 

problem with the process. Since the majority of the total daily flow occurs in the last 

three hours of an eight-hour shift, during wash-up operations, a flow surge occurs. This 

results in increased overflow rates in the secondary clarifier and the resultant loss of 

solids. 

Approximately one hour per day is spent in maintaining the plant. When 

operating weIl, an effluent BOO concentration of less than 25 gm/L and 1ess than 100 

mg/L of suspended solids is generally achieved. 

An estimate of the capital cost of the wastewater treatment facility was not 

available, but annua1 operating costs are estimated at approximately $6000 as shown in 

Table 32. 

6.4.3 Plant H. Plant H is a 24-hour / day, seven-day /week milk processing operation. 

The main products are cheese and butter, with dried whey being sold as a byproduct. The 

plant receives approximately 0.68 x 106 kg 0.5 x 106 lb) of raw milk and 23 000 kg (50 000 

lb) of condensed whey per day plus 91 000 kg (200 000 lb) of cream per week. 

The wastewater treatment facility consists of a se ven-stage RBC unit 

followed by aerated lagoons. As shown in Figure 39, aqueous ammonia is added to the flow 

equalization/preaeration basin ahead of the RBC unit, due to a nitrogen deficiency in the 

wastewater. Intermediate clarification follows the first three stages of RBC treatment. 

Effluent from the intermediate clarifier is then further treated in an additional four RBC 



150 

TABLE 31 OPERA TING AND DESIGN CRITERIA FOR EXTENDED AERA TION/ 
TRICKLING FIL TER PROCESS (PLANT G) 

Wastewater Characteristics 

Flow: 

BOD5: 

SS: 

Trickling Filter 

Depth: 

Range 

Average 

Range 

Average 

Range 

Average 

Diameter: 

Organic Loading Rate: 

114 - 295 m
3
/d (25 000 - 65 000 Igpd) 

160 m3/d (35 000 Igpd) 

300 - 2200 mg/L 

1000 mg/L 

150-500 mg/L 

300 mg/L 

1.4 m (4.5 ft) 

21.4 m (70 ft) 

Hydraulic Loading Rate: 

320 g BODim3/d (20 lb BOD5/lOOO ft3/d) 

0.44 m
3
/m /d (9 Igpd/ft

2
) 

Media: 

Extended Aeration Process 

lst Cel!: 

2nd Cel!: 

3rd Cel!: 

Rock 

detention time - 18 hours 

detention time - 15 hours 

dctention time - 24 hours 

Overal! Aeration Requirements 

Diffused Aeration (41 kW/I000 m3 of basin volume) 

Secondary Clarifier 
3 2 2 

Overflow Rate: 6.8 m /m /d (140 Igpd/ft ) 

TABLE 32 OPERA TING COSTS FOR THE EXTENDED AERA TION/TRICKLING 
FIL TER PROCESS (PLANT G) 

Costs 

Capital Cost: 

Operating Costs: 

Manpower: 260 h/a x $l0/h 

Electrical Power: 131 400 kWh/a x 

$0.024/kWh 

Annual Opera ting Cost 

Not A vailable 

$2600 

$3300 

$5900 



PLANT 
H 

10 DAY EMERGENCY 
HOLDING POND 

RAW WASTE 1 1 
1 

1 PREAERATION/FLOW 
AMMONIA EQUALIZATION BASIN 

151 

3 STAGE RBC 

l 2 3 

4 STAGE RBC 

6 5 4 

INTERMEDIATE 
CLARIFIER 

-l 
1 

1 WASTE 
1 SLUDGE 
1 

1 

L _______ WASJ!..2!:..UDGE __ .A SLUDGE 
yCENTRI FUGE 

EFFLUEN:r 

2 DAY 
'------4 AE RATED 

LAGOON 

10 DAY 
SEDIMENTATION 

BASIN 

8 DAY 
AERATED 
LAGOON 

1 

1 

t 
SLUDGE 

DISPOSAL 

FIGURE 39 FLOWSHEET OF WASTEW ATER TREATMENT PROCESS (PLANT H) 



152 

stages, and discharged to a secondary clarifier. Secondary clarifier effluent is subse

quently passed through a two-cell aerated lagoon system, and a settling basin prior to 

discharge. The wastewater flow of 590 m3 Id (130 000 Igpd) is relatively consistent year

round. Operating and design criteria for the wastewater treatment process are 

summarized in Table 33. The plant is maintained by one operator on a full-time, eight

hour/day, five-day/week basis. 

The RBC/aerated lagoon process has performed exceptionally well and demon

strated an ability to attain very high treatment efficiencies. The RBC system with 

secondary clarifier is achieving approximately 90% removal of BOO 5 and 86% suspended 

solids removal. Final effluent from the aerated lagoon system contains less than 25 mg/L 

of BOO 5 and suspended solids, for overall removals in excess of 99% for both parameters. 

The major difficulty with the operation of this plant has been the handling of 

voluminous amounts of waste sludge produced by the RBC process. Sludge collected from 

the intermediate and secondary clarifiers is dewatered in a centrifuge and hauled away 

for speading on 65 hectares 060 acres) of pasture land. Approximately 9 m3
/day (2000 

Igpd) of dewatered sludge must be disposed of in this fashion. 

As shown in Table 34, the estimated present value of the plant is approximate

ly $815 000. It was constructed in 1975 at a cost of $700 000. Operating costs are 

estimated at approximately $47 000 annually. 

6.5 Fruit and Vegetable Processing Plants 

6.5.1 Plant I. Plant 1 is a potato processing plant operating 24 hours/day, five to six 

days per week. It processes an average 0.68 million kilograms 0.5 million pounds) of 

potatoes per day (annual production = 195 x 106 kg of raw potatoes). 

The average wastewater flow of 2800 m3 Id (625 000 Igpd) is treated by a high 

rate trickling filter (biofilter) process as illustrated in Figure 40. In-plant pretreatment 

processes consist of a mud pit for removal of field stones, dirt and sprouts from the 

fluming water, a grease trap for removal of free floating grease from the french fry 

operation, and scalping and vibrating screens for gross solids removal from the combined 

wastewater stream. 

Screened wastewater is passed through a primary clarifier and then to two 

high rate plastic media trickling filters operated in series with interstage settling. 

Effluent from the second trickling filter flows to a secondary clarifier prior to discharge 

to a river. A fraction of the final effluent is aiso recirculated to the first trickling filter. 

Operating and design criteria for the plant are summarized in Table 35. 



153 

TABLE 33 OPERA TING AND DESIGN CRITERIA FOR RBC/ AERA TED LAGOON 
PROCESS (PLANT H) 

Wastewa ter Character istics 

Flow: 

BOD5: 

SS: 

Preaeration/Flow Equalization Basin 

Volume: 

Detention Time: 

First 3 RBC Stages 

Surface Area per stage: 

Organic Loading Rate: 

Hydraulic Loading Rate: 

Intermediate Clarifier 

Overflow Rate: 

Last 4 RBC Stages 

Surface Area per stage: 

Hydraulic Loading Rate: 

Secondary Clarifier 

Overflow Rate: 

Aerated Lagoons 

First Cell: 

Second Cell: 

Aeration 
Requirements: 

590 m3/d (130 000 Igpd) - little variance 

3400 mg/L 

3200 mg/L 

455 m3 (100 000 Igal) 

18 hours 

16 700 m2 (180 000 ft2) 

40 g/m2/d (8.2 lb BOD
5

/1000 ft2/day) 

0.012 m3/m2/d (0.24 Igpd/ft2) 

16 700 m2 (180 000 ft 2) 

0.0088 m3/m 2/d (0.18 Igpd/ft2) 

Detention Time - 2 days 

Organic Loading - 320 g/m 3/d 

(20 lb BOD5/1000 ft 3/day) 

Detention Time - 8 days 

- Diffused air with 3 blowers @ 75 kW each to aerate preparation 

basin plus both aerated lagoon cells 

- Only one blower in use at present 

- Average overall aeration requirements = 12 kW/1000 m
3 

(72 hp/MIG) 

Final Settling Basin: Detention Time - 10 days 



154 

TABLE 34 CAPITAL AND OPERA TING COST DATA FOR THE RBC/ AERA TED 
LAGOON PROCESS (PLANT H) 

Capital cost (adjusted to 1977) 

Annual Amortized Capital Co st @ Il % 

Operating Costs: 

Manpower: 2080 h/a x $10/h 

Electr ical Power: 

980 000 kWh/a x $0.025 kWh 

Chemicals: 

Annual Operating Cost 

Total Annual Cost 

Cost per m3 Treated 

Cost per kg BOD 5 Removed 

$815 000 

$21 000 

$24 500 

$ 1 400 

$89 700 

$46 900 

$136 600 

$0.63 

($2.87/1000 Igal) 

$0.19 

($0.085/lb) 

Sludge removed from the primary clarifier is dewatered on a vacuum filter 

prior to being hauled sorne 18 km (lI miles) to a lagoon for final disposa!. Secondary 

sludge is pumped directly to a dewatering and digestion lagoon located on the pre mises. 

Supernatant from this lagoon is returned to the trickling filters, with the dried sludge 

being re moved by means of a front-end loader and disposed of on land. 

A number of operating problems were encountered with the wastewater 

treatment facility shortly after placing it into operation in 1971, but the se have been 

overcome. Grease and fibres in the wastewater caused a clogging problem with the spray 

nozzles on the biofilters necessitating their frequent cleaning. A modified distribution 

system has been installed to alleviate this problem. 

Caustic spills in the plant have occasionally resulted in wastewater pH values 

in excess of 9.0. These have caused damage to the biological film on the media, which 

requires one to two days to recover. 

While the pH of the raw wastewater entering the primary clarifier is near 

neutral, the primary sludge pH is usually in the range of 4.3 to 4.5 when removed. This is 



155 

PLANT l 

PROCESS WASTEWATER 

SCALPING SCREENING 
SCREEN - WASTE---, 

1 

1 
SCREENING 1 

VIBRATING WASTE _____ -' 
SCREENS -----, 

""'1 SCREENING 1 L______ -WASTE-----1 

1 

1 

,-----..., 1 HAULED TO 
LUDG~ VACUUM L_L_ LAGOON FOR 

TRICKLI NG 
FILTER #1 

INTERSTAGE 
CLARIFIER 

1..... .;..F.;;.;I L;..;T..;;;E~R _~! DIS POSAL 

TR ICKLING 
FILTER #2 

TO DIGESTION/ 
DEWATERING 
LAGOON 

RECIRCULAJION 

EFFLU~NT 

FIGURE 40 FLOWSHEET OF W ASTEW A TER TREATMENT PROCESS (PLANT I) 



156 

TABLE 35 OPERA TING AND DESIGN CRITERIA FOR HIGH RATE TRICKLING 
FIL TER PROCESS (PLANT I) 

Wastewater Characteristics 

Flow: Range 

Average 

BOD5: Range 

Average 

SS: Range 

Average 

Primary Clarifier 

Diameter: 

Overflow Rate: 

Tr ickling Fil ters 

Dimensions: 

Media: 

Hydraulic Loading: 

Organic Loading: 

Recirculation Ratio: 

Secondary Clarifier 

Diameter: 

Overflow Rate: 

Sludge Digestion/Dewatering Lagoon 

Depth: 

Design Storage: 

Design Solids Loading: 

2640 - 3050 m 3/d (580 000 - 670 000 Igpd) 

2800 m3/d (625 000 Igpd) 

1700 - 4800 mg/L 

2500 mg/L 

900 - 4200 mg/L 

2000 mg/L 

20 m (65 ft) 

9.8 m3/m 2/d (200 Igpd/ft2) 

12 m x 12 m x 6 m deep 

(40 ft x 40 ft x 20 ft deep) (each) 

Plastic Flocor 

0.038 m3/m 2/d (0.78 Igpd/ft2) 

{including recirculation) 

10000 g/m 3/d (675 lb BOD5/1000 ft 3/day) 

(first biofilter inlcuding recirculation) 

1.6: 1 

17 m (55 ft) 

37 m3 /m 2 /d (750 Igpd/ft2) 

(including recirculation) 

1.8 m (6 ft) 

100 - 300 days 

107 kg/m 2/a (22 Ib/ft2/a) 



157 

apparently due to biological activity within the sludge. As a result, it was found necessary 

to install an acid resistant cloth on the vacuum filter for satisfactory sludge dewatering. 

Experience has demonstrated that covers over the biofilters would be use fuI in 

preventing the deposition of airborne leaves and dirt on the media. This would also assist 

in retaining heat lost during winter operation. 

The discharge of high concentrations of suspended solids in the treatment 

plant effluent was also encountered after start-up. Sodium aluminate is now added to the 

wastewater to promote the development of flocs in the secondary clarifier and improve 

sedimentation. The chemical is added ahead of the second trickling filter to ensure 

adequate mixing. 

The high rate trickling filter process has performed effectively as a roughing 

unit, as intended, and has achieved relatively consistent BOO and suspended solids 

removals of approximately 85%. Final effluent concentrations of the two parameters have 

averaged 380 mg/L and 280 mg/L respectively. Due to the high assimilative capacity of 

the receiving stream to which the effluent from this plant is discharged, more stringent 

effluent limitations have not been required by regulatory agencies. 

The plant performance is closely monitored by five part-time operators and a 

laboratory technician, with suspended solids analyses made daily and BOO 5 measured two 

or three times per week. 

The plant was constructed in 1971 at a total cost of $1 165 000. The updated 

value of the plant is estimated at approximately $2.0 million and annual operating costs at 

$61 750, as shown in Table 36. 

6.5.2 Plant J. The wastewater from Plant J consists of effluent from the proces

sing of fresh fruit juices and sauces. The principal products from the plant are the 

following: 

a) apple, pear, grape and apricot juices, and juice concentrates, 

b) cherry, peach, apple, raisin, and bhoieberry pie filling, 

c) apple sauce, 

d) citrus juices made from juice concentrates. 

The plant operates 24 hours/day, five days/week on a year-round basis. The 

daily schedule consists of 16 hours of processing followed by an eight-hour clean- up shift. 

Wastewater from Plant J flows to an extended aeration treatment facility 

which aIso handles the wastewater from a winery and distilled liquor plant. Although only 

the cumulative flow data for the two plants were available, the majority of the 

wastewater is produced by the juice processing plant. 



158 

TABLE 36 PERFORMANCE AND COST DATA FOR HIGH RATE 
TRICKLING FIL TER PROCESS (PLANT 1) 

Capital Cost (adjusted to 1977) 

Annual Amortized Cost @ Il % 

Operating Costs: 

Manpower: 3000 h/a x $lO/h 

Electrical Power: 650 000 kWh/a x 
$0.025/kWh 

Chemicals: 

Sludge Hauling: 

Annual Operating Cost 

Total Annual Cost 
3 Cost per m treated 

Cost per kg of BOO 5 removed 

$ 2 000 000 

220 000 

30 000 

16 250 

1 500 

14 000 

61 750 

281 750 

0.35 

($1.58/1000 Igal) 

($0.16/lb) 

The total annual flow to the wastewater treatment plant is approximately 

182 000 m3 (40 MIG). Monthly flows vary from 6800 m3 to 27 000 m3 0.5-6 MIG) with 

large fluctuations occurring in the daily flow rate. 

A schematic of the extended aeration treatment plant is illustrated in Figure 

41. Effluent from the food processing plant is passed over a 40 mesh horizontal vibrating 

screen for coarse solids removal. Prior to entering the wet-well aIl wastewater is also 

passed through a 1.9 cm (3/4 inch) mesh coarse screen. Provision has been made in the 

wet-well for the addition of nitrogen (aqua ammonia) and phosphorus (phosphoric acid). At 

the present time only nitrogen is added; there is sufficient phosphorus from the soaps in 

the cleaning water to supply bacterial growth requirements. Recirculated sludge is 

returned from the secondary clarifiers to the wet-well and mixed with the raw 

wastewater. The aeration basin con tains three 56 kW (75 hp) mechanical surface aerators. 

Solids are removed from the mixed liquor in two 10.6 m (35 ft) diameter 

clarifiers operated in parallel. The clarified effluent is then chlorinated prior to discharge 

to an adjacent creek. A portion of the sludge is returned to the aertion basin of the plant 

while the remainder is thickened by centrifuging and then removed by tank truck for final 



159 

PLANT J 

~~-- VIBRATING SCREEN 

WINERY 
1------ WASTEWATER 

l88:~~--COARSE SCREEN 
~ce~- NITROGEN 

...-----------r-_-,:::,_PH_OSP_HO_RUS _____ , 

FIGURE 41 

CLARIFIER 

CENTRATE 

AERATION BAS IN 

t---
1 L __ 

CLARIFIER 

! 
! 
!IRETURN 
ISLUDGE 

! 
1 

________ J 

CHLORINE 
CONTACT 
CHAMB ER '---..---' 

CENTRIFUGE 
EFFLUENT 

t 
SOLIDS TO TANK TRUCK 

FLOWSHEET OF WASTEW AT ER TREATMENT PROCESS (PLANT J) 



160 

disposaI to land. The centrate is returned to the headworks of the plant. Operating and 

design criteria for the plant are outlined in Table 37. 

TABLE 37 OPERA TING AND DESIGN CRITERIA FOR EXTENDED AERATION 
PROCESS (PLANT J) 

Wastewater Characteristies 

Flow: Range 

Average 

Design Flow: 

BOD: 

SS: 

Extended Aeration Process 

Detention Time (aeration basin): 

Aeration Basin Volume: 

Aeration Basin Depth: 

MLSS Concentration: 

Organie Loading: 

Volumetrie Loading: 

Solids Retention Time: 

Aeration Requirements: 

Clarifiers (two) 

Diameter: 

Overflow Rate: 

Sludge Wasting Rate: 

340 - 1820 m3/d (75000 - 400 000 Igpd) 

700 m3/d (154 000 Igpd) 

2270 m3/d (500 000 Igpd) 

1500 mg/L 

420 mg/L 

8 days 

5675 m3 (1.25 MIG) 

3.7 m (12 ft) 

3000 - 5000 mg/L 

0.05 kg BOD 5/kg MLSS/d 
3 

184 g BOD 5/m /d 

(11.5 lb BOD 5/1000 ft 3/ d) 

30 - 40 days 

3 mechanieal surface aerators @ 

56 kW ea. (30 kW /1000 m3 of 

basin volume) 

Il m 35 (ft) 

3.9 m3/m2/d (80 Igpd/ft2) at average flow 

1135 kg/day (2500 lb/day) 

Under presen t operating conditions the plant is achieving a BOD 5 removal 

efficiency of 99% and a suspended solids removal efficiency of 96%. Effluent 

concentrations of the two parameters average 10 mg/L and 13 mg/L, respectively. 



161 

Operating problems were experienced initially due to ice formation on the 

aerators during winter operation. To alleviate this problem, warm cooling water which is 

normally discharged directly to the creek is diverted to the aeration basin during January 

and February. 

Problems have also been encountered with the formation of floating sludge in 

the secondary clarifiers. This is caused by the adherance of sludge to the thickener 

machinery for extended periods of time and has been most prevalent during the cherry 

processing season. 

Problems of biological process instability have not occurred despite the fact 

that the food processing plant only discharges wastewater five days each week, and the 

daily loadings are highly variable. 

Capital and operating costs for the wastewater treatment facility are sum

marized in Table 38. The plant was completed in 1973 at a cost of $750000, including 

land. This corresponds to an estimated 1977 value of $1 100 000. The actual 1977 

operating costs reported by the plant were approximately $83 000, as shown. The total 

annual cost and unit costs of treatment are relatively high, considering the average 

wastewater flow presently being treated at this plant. This can be attributed to two 

factors, as follows: 

1) Since the plant was designed for an average flow rate considerably in 

excess of that presently being treated, the capital cost incurred in its 

construction was appreciably higher than it would have been had a 

sm aller plant, designed only for the current average wastewater flow, 

been constructed. As a capital amortization cost allowance is included in 

the calculation of total annual cost, and subsequently in the calculation 

of unit treatment costs, these costs reflect this high construction 

expense. 

2) The operating costs present in Table 38 are those actually reported by 

plant personnel, rather than as calculated for previous plants, using 

simply the manpower and electrical requirements of the process. Items 

such as the engineering co st allocation, and administration costs, which 

contribute significantly to the annual operating cost in this case, have 

not been estimated for other plants due to the highly variable nature of 

these costs from plant to plant and the obvious difficulty in attempting 

to der ive a reliable estimate of this operating expense for each particu

lar plant. 



162 

TABLE 38 CAPIT AL AND OPERA TING COSTS FOR EXTENDED AERATION 
TREATMENT PROCESS (PLANT J) 

Capital Cost (adjusted to 1977) 

Annual Amortized Cost @ Il % 

Operating Costs: 

Manpower: 

Electrical Power: 

Equipment Maintenance: 

Sludge Handling: 

Plant Monitoring and 

Laboratory Analysis: 

Engineering Cost Allocation: 

Administration: 

M isce llaneous: 

Annual Operating Cost: 

Total Annual Cost 

Cost per m3 Treated 

Cost per kg of BOO 5 Removed 

$ 27 000 

7 800 

4000 

1 200 

7 350 

13 800 

15 000 

6 000 

$1 100 000 

$121 000 

$ 82 950 

$203 950 

$1.12 

($5.1 0/1000 Igal) 

$0.75 

($0.34/1b) 

Operational staff consists of a foreman who is responsible for the operation of 

the municipal sewage treatment plant, a full-time subforeman and a plant operator who 

spends approximately 80% of his time at the food-processing wastewater treatment plant. 

Operation of the plant is monitored continuously with automatic samplers and 

flow metering equipment. Composite samples of influent and effluent wastewater are 

collected daily and subjected to COD tests. Temperature and pH are monitored daily. 

BOO and total suspended solids concentrations are determined twice weekly and nutrient 

(N & p) concentrations in the effluent are determined weekly. 

Composite recirculated sludge samples are also collected regularly. Total 

suspended solids are determined three times per week and volatile suspended solids are 

determined twice weekly. The data are used to monitor sludge density to facilitate 



163 

control of the sludge recirculation rate, and to monitor sludge activity in order to control 

the mixed liquor suspended solids concentration. 

6.6 Beverage Industry 

6.6.1 Plant K. Plant K is a distiller y which processes approximately 145 tonnes (160 

tons) of corn, rye and barley malt per day on a 24 hour/day, five- day/week basis. The 

plant presently operates seven months per year. Main products are beverage and industrial 

alcohol, with fusel oil and high protein livestock feed material recovered as byproducts. 

Wastewater originates from equipment and floor washings, evaporator conden

sate, boiler blowdown, gin still bottoms and rectifier bottoms. The average daily flow of 

908 m3 (200 000 Igal) is discharged to a 45 m3 (10 000 Igal) sump. From here, two pumps 

controlled by level switches lift the wastewater to the treatment plant. 

Wastewater treatment consists of extended aeration followed by secondary 

clarification and a polishing lagoon, as illustrated in Figure 42. The operating and design 

criteria for the plant are summarized in Table 39. 

Clarifier and lagoon effluents are monitored weekly by the plant operator for 

COD and suspended solids. A high quality effluent has generally been achieved with 

removals.in excess of 95% and 90% for these two parameters respectively. Effluent from 

the secondary clarifier generally has a COD of less than 60 mg/L and this is further 

reduced to less than 50 mg/L in the lagoon. The lagoon reduces the suspended solids 

concentration in the clarifier effluent from approximately 20 mg/L to less th an 15 mg/L. 

Although COD is used as a treatment plant control parameter and to monitor 

treatment efficiency, investigations have revealed that the COD to BOD 5 ratio of the 

wastewater generally falls within the range of 3: 1 to 8: 1. The higher COD:BOD 5 ratio is 

usually encountered in the treatment plant efffluent, after the majority of the biode

gradable material has been removed. Sludge is usually wasted on a monthly basis to 

drying beds located on the plant property. 

The wastewater has been found to be deficient in both nitrogen and 